

COUNTER - JHP HOT PLATE

ITEM	DESCRIPTION	PART #	LIST
1	"S" GRATE (CAST IRON)	1011401V	
2	GRATE, TOP 12" x 24" (CAST IRON)	1025200000	
3	BURNER FRONT ASSY (REMOVABLE OCTAGON HEAD)	3000010836	
	A SCREW, AIR SHUTTER 10-24 x 3/8 RD SL ZN	3454000000	
	B AIR SHUTTER (REMOVABLE, OCTAGON HEAD)	3012600000	
	C VENTURI BASE, FRONT (REMOVABLE, OCTAGON HEAD)	2100000251	
	E BURNER HEAD (REMOVABLE, OCTAGON HEAD)	2100000250	
	BURNER REAR ASSY (REMOVABLE OCTAGON HEAD)	3000010835	
	A SCREW, AIR SHUTTER 10-24 x 3/8 RD SL ZN	3454000000	
	B AIR SHUTTER (REMOVABLE, OCTAGON HEAD)	3012600000	
	D VENTURI BASE, REAR (REMOVABLE, OCTAGON HEAD)	2100000252	
	E BURNER HEAD (REMOVABLE, OCTAGON HEAD)	2100000250	
4	BURNER FRONT ASSY (920/906 - OLD STYLE)	8492900000	
	A SCREW, AIR SHUTTER (10-24 x 3/8)	3454000000	
	B AIR SHUTTER (OLD STYLE)	3012600100	
	C VENTURI, FRONT #906X (OLD STYLE)	1014600000	
	E BOLT, 1/4-20 x 3/4 HCS ZN	3438000000	
	F GASKET #915/920 (OLD STYLE)	3022600100	
	G BURNER HEAD, HEX #920 - HEAD ONLY (OLD STYLE)	1013500000	
	BURNER REAR ASSY (920/919 - OLD STYLE)	8492500000	
	A SCREW, AIR SHUTTER (10-24 x 3/8)	3454000000	
	B AIR SHUTTER (OLD STYLE)	3012600100	
	D VENTURI, REAR #919 (OLD STYLE)	1014500000	
	E BOLT, 1/4-20 x 3/4 HCS ZN	3438000000	
	F GASKET #915/920 (OLD STYLE)	3022600100	
	G BURNER HEAD, HEX #920 - HEAD ONLY (OLD STYLE)	1013500000	
5	HANGER, BURNER (CURRENT) (HANGER ONLY)	2100000254	
6	PILOT TUBING ASSY (FOR SHEET METAL HANGER ONLY)	3000010009	
	A SLEEVE (FERRULE) 1/4" COMP. EA.	1832200000	
	B NUT 1/4" COMP. EA.	1830700000	
	C TUBING, 1/4" x .028 RIGID S/S (SOLD BY THE INCH)	5612600000	
	D TEE, BRASS (1/4" x 1/4" x 1/4" COMP.)	1823100000	
	E PILOT, TIP SS W/NUT	4611200000	
7	HANGER W/PILOT TUBING ASSY (CURRENT)	2500000027	
8	PILOT TUBING ASSY (FOR CAST IRON HANGER ONLY)	4635800000	
	A SLEEVE (FERRULE) 1/4" COMP. EA.	1832200000	
	B NUT 1/4" COMP. EA.	1830700000	
	C TUBING, 1/4" x .028 RIGID S/S (SOLD BY THE INCH)	5612600000	
	D TEE, BRASS (1/4" x 1/4" x 1/4" COMP.)	1823100000	
	E PILOT, TIP SS W/NUT	4611200000	
9	HANGER, BURNER, SUPREME (CAST IRON)	1012900000	
10	HANGER, BURNER (OLD STYLE, SHEET METAL)	2100010289	
11	VALVE, SINGLE PILOT #6001-04A	4412800000	
12	ORIFICE #45 NAT. (OLD STYLE)	4620900000	
	ORIFICE #55 L.P. (OLD STYLE)	4621100000	
	ORIFICE #46 NAT. (REMOVABLE, OCTAGON HEAD)	4622200000	
	ORIFICE #55 L.P. (REMOVABLE, OCTAGON HEAD)	4621100000	
13	VALVE, BURNER (WITH OUT ORIFICE)	4418500100	
14	TITAN ARC KNOB (NEW STYLE)	3000012131	
14a	KNOB, CHROME (WITH SET SCREW)	3023100200	
15	MANIFOLD PIPE SUB ASSY (CALL FACTORY)	~	
16	LOGO, JADE	3000011645	
17	A PANEL, FRONT, 24"	2322800000	
	B PANEL, FRONT, 36"	2323000000	
	C PANEL, FRONT, 48"	2323100000	
18	A DRIP PAN, 24"	2315310000	
	B DRIP PAN, 36"	2315320000	
	C DRIP PAN, 48"	2315330000	
19	LEG, HEAVY DUTY SM PLATE	3011800000	
20	REGULATOR, NG 3/4" 5" W/C	4613500000	
	REGULATOR, L.P 3/4" 10" W/C	4613400000	